PARTS LIST
ITEM[ QTY |  PART NO. PART DESCRIPTION LENGTH UNIT WT. NET WT.
1 1 X-210717 STANDOFF BRACKET WELDMENT 28.58 28.58
2 | 2 X-ATB PIPE ATTACHMENT BRACKET 10.68 21.37
1-1/2" TO 4-1/2" LEG
3 | 4 A5802 5/8" x 2" HDG A325 HEX BOLT 0.27 1.09
4 12 G58LW 5/8" HDG LOCKWASHER 0.03 0.31
5 | 12 GE8NUT 5/8" HDG HEAVY 2H HEX NUT 0.13 1.56
6 | 2 X-214130 BENT PLATE V-CLAMP 125/8in 11.43 22.86
- ] 7 4 G58R-12 5/8" x 12" THREADED ROD (HDG.) 1.05 4.18
B 8 | 4 X-UB1358 1/2" X 3-5/8" X 5-1/2" X 3" U-BOLT (HDG.) 0.77 3.09
141 8 | 4 X-UB1300 1/2" X 3" X 5" X 2" U-BOLT (HDG.) 0.70 2.80
8 | 4 X-UB1212 1/2" X 2-1/2" X 4-1/2" X 2" U-BOLT (HDG.) 0.63 2.52
9 | 8 G12FW 1/2" HDG USS FLATWASHER 0.03 0.27
9 10| 8 G12LW 1/2" HDG LOCKWASHER 0.01 0.11
11 8 G12NUT 1/2" HDG HEAVY 2H HEX NUT 0.07 0.57
TOTAL WT. # 88.22
3-1/2" 0.D. PIPE
OR
2-7/8" 0.D. PIPE
OR
2-3/8" 0.D. PIPE
-] (ORDER SEPARATELY) ’* —‘
MAY BE ADJUSTED ‘ ‘
AS REQUIRED
. 9 3/4"
L]
NOTE:
REFERENCE VMI P/N 217928
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